

[!] AI-generated prescription. Must be verified by a licensed physician. Emergency: 112 | Medical Helpline: 104

Patient Details

Name	Admin	Age / Gender	27 yr / Male
State / City	Uttar Pradesh / Ghaziabad	Blood Group	AB+
Conditions	None	Allergies	None
Current Meds	None	Diet	Non-Vegetarian

Diagnosis

Dengue Fever (A90) — Moderate | Confidence: 85%

Matched from local knowledge base (offline mode). AI was unavailable this prescription uses verified ICMR/AYUSH data.

[!] platelets below 50000

[!] bleeding gums

[!] severe abdominal pain

[!] blood in vomit

[!] difficulty breathing

Allopathy (Rx)

Medicine / Brand	Dose	Frequency	Duration	Timing	MRP
Paracetamol 650mg Dolo-650/Crocin	1 tab	Every 6 hrs	Till fever subsides	After food	Rs.32
ORS sachet Electral/WHO ORS	1 sachet in 1L water	After every loose stool / continuous sipping	Till hydrated	Anytime	Rs.12
Vitamin C 500mg Limcee	1 tab	Twice daily	7 days	After food	Rs.35

Avoid: Aspirin | Ibuprofen | NSAIDs

Ayurveda

Medicine / Brand	Dose	Frequency	Duration	Timing	MRP
Papaya Leaf Extract PapayaGuard Tablets	2 tabs	Twice daily	5-7 days	After meals	Rs.185
Giloy Ghanvati Patanjali Giloy Sat	2 tabs	Twice daily	7 days	With warm water after meals	Rs.95
Mahasudarshan Churna Baidyanath Mahasudarshan	3g powder	Twice daily	5 days	With honey before meals	Rs.98

Diet: Papaya (fruit, not seeds) | Pomegranate juice | Coconut water

Avoid: Oily/spicy food | Cold drinks | Heavy meals

Homeopathy

Medicine / Brand	Dose	Frequency	Duration	Timing	MRP
Eupatorium Perfoliatum SBL/Schwabe	4 pills	Every 3-4 hrs in acute phase	3-5 days	30 min before meals	Rs.75
Rhus Tox SBL	4 pills	3 times daily	5 days	Before meals	Rs.75
Belladonna SBL	4 pills	Every 2 hrs in high fever	2-3 days	Before meals	Rs.75

Diet: Light diet | Plenty of warm water | Avoid coffee and mint

Precautionary Medical Tests

If symptoms persist, consider the following investigations:

- NS1 Antigen (Day 1-5)
- Dengue IgM/IgG (after Day 5)
- CBC with platelet daily
- LFT if fever >5 days

Report: Blood Test

Elevated blood glucose levels. HbA1c suggests poor glycemic control. Lipid levels slightly elevated.

* Fasting Blood Sugar (FBS): 148 mg/dLmg/dL [High] — Elevated fasting blood sugar

* Postprandial (PPBS): 232 mg/dLmg/dL [High] — Elevated postprandial blood sugar

* HbA1c: 7.8%% [High] — Poor glycemic control

* Total Cholesterol: 210 mg/dLmg/dL [High] — Elevated total cholesterol

* LDL: 135 mg/dLmg/dL [High] — Elevated LDL

* HDL: 38 mg/dLmg/dL [Low] — Low HDL

* Triglycerides: 180 mg/dLmg/dL [High] — Elevated triglycerides

General Advice

Diet: 3-4 liters water/day. Papaya juice, pomegranate, coconut water. Avoid oily/spicy food.

Follow-Up: See doctor if no improvement in 3 days